E-1 #4844 CRANKCASE ASSY

S| FRAERS = S i Description o B & I
SIN Part No. i P Quantity | Remark
1 11212/168F T g2 Drain plug 2
2 11213/168F IS W S ] Washer 2
3 GB276-89 Hhr 6205 Bearing 6205 1
4 13180/168F it 4 ek 3 Oil seal, crankshaft 1
5 11100/168F-2A MhAG A & Crankcase 1
6 26311/168F HAEAT Regulating sway bar 1
7 26329/168F PR Washer 2
8 26321/168F TR AT Split pin 1
9 GB6177-86 WEREM10 Nut M10 1
10 37810/168F Pl as Oil sensor 1
11 GB5787-86 IEF: M6 X 14 Bolt M6 14 2
12 25151/168F iU Regulating shaft 1
13 25165/168F Ui NTIPSE e Washer, driven gear 1
14 25163/168F B S| Pin 2




E-1 #4844 CRANKCASE ASSY

= S5 = =R Nati
Fe| FEAAS Z WM B K Description % & &
S/N Part No. Quantity | Remark
15 25121/168F Ui NIt Driven gear, regulator 1
16 | 25141/168F e Flying block 2
17 25120/168F W By A R A Driven gear assy, regulator 1
18 25164/168F WA Snap ring 1
19 25132/168F W ER A Washer 2
20 25131/168F B ESS Sliding sleeve 1




E-2 mhihfi =44 CRANKCASE COVER ASSY

TS F WA AS F W 2 WK Description 5 & # iE
SIN Part No. 3 Quantity | Remark
1 15650/152F Pl ZE20 1 Oil plug with Seal 1
2 15651/152F Bl g Oil plug 1
3 15612/152F IR ZE S Seal 2
4 11311/168F-2A A 25 Crankcase cover 1
5 GB276-89 ik 6205 Bearing 6205 1
6 11119/168F-2A AR B Ry Gasket, crankcase 1
7 11118/168F SE Y Set pin 2
8 15611/152F GINEIN Dipstick 1
9 15610/152F Bl R 1 Dipstick with seal 1
10 13180/168F ik ES) Oil seal, crankshaft 1
11 GB5787-86 B4 M8 X 32 Bolt M8 X 32 6




E-3 Kk RELZESA CYLINDER HEAD & CYLINDER HEAD COVER ASSY

S| FRAERS O S i Description o & & &
SIN Part No. " P Quantity | Remark
1 GB5787-86 AR M6 X 12 Bolt M6 X 12 7
2 20651/168F WA Air duck 1
3 19721/168F-2A TR Lead wind cover 1
4 12252/168F HET KR M6 109 Stud M6 X109 2
5 12218/168F LSk E LR 010X 16 Set pin & 10X 16 2
6 12220/168F-2A AR J 4R Gasket, cylinder head 1
7 12210/168F-2A ULk A Cylinder head Assy 1
8 12253/168F HEA D XCEL I M8 X 34 Stud M8 X 34 2
9 34200/168F KAEIE F6TC Spark plug F6TC 1
10 12256/168F ALK IR Bolt 4
11 12312/168F-2A ATk o 8 e Gasket, cylinder head cover 1
12 12310/168F-2A ALk RS Cylinder head cover Assy 1




E-4 phh 7EEZEM SR CRANKSHAFT, PISTON & CONNECTING

oy

TS F WA AS F W 2 WK Description 5 & # iE
SIN Part No. i Quantity | Remark
1 13311/168F IR (— Piston ring (1) 1
2 13312/168F IEIEI (7D Piston ring (II) 1
3 13322/168F (UIEZ Side rail 2
4 13321/168F fof 5 Expander 1
5 13320/168F WIAALA Scraper ring set 1
6 13300/168F TH IR Piston ring assy 1
7 13222/168F I ZEAH R Piston pin circlip 2
8 13211/168F-2 e Piston 1
9 13221/168F 5 2EEH Piston pin 1
10 13131/168F T Shank 1
11 13133/168F HEFT IR Bolt 2
12 13130/168F TG Connecting rod assy 1




E-4 phh 7EEZEM SR CRANKSHAFT, PISTON & CONNECTING

oy

9
7
= S = B. i
S Z WM B WK Description 5 & # I
SIN Part No. Quantity | Remark

13 13118/168F |5 G Woodruff key 1
14 25111/168F W B AR Drive gear 1
15 13111/168F-2 i1l Crankshaft 1
16 14211/168F IEIN E Bk Timing driving gear 1
17 13110/168F i & Crankshaft assy 1




E-5 MM HERALHE

K11 E4H 4 COMBINATION OF CAM SHAFT & VALVE ROCKER

wn

@ %
@ ‘m}m‘

FS | FEAENS = S i Description o & & &
SIN Part No. i P Quantity | Remark

1 14416/168F AT TRIBR T R Lock nut 2

2 14413/168F T o e £ Sleeve 2

3 14411/168F IR Valve rocker 2

4 14415/168F AT TR B A Adjusting bolt for valve gap 2

5 14410/168F IR R & Valve rocker assy 2

6 14260/168F HEFF T4 Pusher guide 1

7 14250/168F HEATF A& Pusher 2

8 14455/168F-2 A Tappet 2

9 14146/168F TR Extension spring 1

10 14100/168F-2 AR S Camshaft Assy 1

11 14721/168F HA Exhaust valve 1

12 14711/168F AT Intake valve 1




E-5 "ZWHHEREAS SITREBHS COMBINATION OF CAM SHAFT & VALVE ROCKER

%% 3

Fes | EB8HERAS e R #
S/N Part No. ® W fF 5 Description Quantity | Remark

13 14755/168F IRk Valve spring 2
14 14751/168F EA) R e Spring seat, intake valve 1
15 14757/168F FE TR Spring seat, exhaust valve 1
16 14758/168F HAT 1T Cap 1

2




E-6 {fhyh2e sk CARBURETOR ASSY

28

FS | FHEMARS T MM 2 K Description o & # I
SIN Part No. " P Quantity | Remark
1 12254/168F WA OB Inlet gasket 1
2 16141/168F R0 Connecting block 1
3 16142/168F et ss 2 Ry Carburetor gasket 1
4 16421/168F pssuil k) Idle adjustment screw 1
5 16250/168F-2 T AR R A E A Mixture chamber body 1
6 16251/168F-2 F I Main nozzle 1
7 16254/168F-2 Bl Main jet 1
8 16230/168F-2 FTas Float 1
9 16219/168F-2 e Rt Float chamber gasket 1
10 16211/168F-2 FTE Float chamber 1
11 16216/168F-2 V7T Z IR T 2 Washer 2
12 16215/168F-2 7T 2 RO ET Float chamber drain Screw 1
13 16213/168F-2 IR URET Screw 1
14 17330/168F TR Air cleaner gasket 1




E-6 {fhyh2e Mk CARBURETOR ASSY

FS | FEAENS O S i Description o & & &
SIN Part No. i P Quantity | Remark
15 16331/168F-2 ERZH Choke 1
16 16332/168F-2 RELJAT T4l Choke stem 1
17 16312/168F-2 T DA S s Airproof washer 1
18 16311/168F-2 T Throttle lever 1
19 16313/168F-2 Ty Washer 1
20 GB5787-86 IRET M4 Screw M4 2
21 16314/168F-2 TR ] 5 55 Cover 1
22 16148/168F-2 R IT 26 Choke switch 1
23 16280/168F-2 WARNHE Throttle unit 1
24 16422/168F-2 TR LR IRE T 50 3 Spring, mixture adjustment screw 1
25 16425/168F-2 TR A LA IRET Mixture adjustment screw 1
26 16330/168F-2 BRI T A Choke unit 1
27 16210/168F-2 FrEAs Float chamber 1
28 16100/168F-2 At 4 e Carburetor Assy 1
29 16240/168F-2 FrE s Float needle 1

-10 -




E-7 MM AR FUEL TANK ASSY

S| FRENS = R i Description e # I
SIN Part No. 3 P Quantity | Remark
1 16937/168F WE () Pipe clamp 2
2 16931/168F HE (— Outlet pipe 1
3 GB5787-86 BRAR M6 X 22 Bolt M6 x 22 1
4 16950/168F ek Connector 1
5 16961/168F Hh B Sk ) e Packing ring 1
6 GB/T6170 H AR RE M6 Nut M6 2
7 16916/168F U2 Filter cup 1
8 16521/168F PRIMAE o5 2 ) Packing ring 1
9 16510/168F PRIMAR o Fuel filler cap 1
10 16500/168F PRmAE o 2 Fuel filler cap with packing ring 1
11 16610 R4 Fuel tank 1
12 41350/40ZB60-4.8T PR Fuel tank shock pad 2
13 16815 PRIARIE AR Board 1
14 GB/T5789 BB M6 X 14 (K4 Bolt 2




E-8 ZRyEHAR LM AIRCLEANERASSY

A—1

F S * A RS F W 2 WK Description e # I
Ref.No. Part No " - P Quantity | Remark
1 GB62-88 WETE MR BE Wing nut 2
2 17111 YRR A Air cleaner cover 1
3 17130/168F e Filter element 1
4 17125/168F HJE] Washer 1
5 17126/168F IR A Sleeve A 2
6 17131 T UERS Air cleaner housing 1
7 GB3115-82 BEET M5 X 12 Screw M5X12 2
8 17141/168F PRSI 55 Air cleaner base 1
9 17145/168F aEa el Gasket 1
10 17146/168F HIF B Sleeve B 1
11 17100 EPEAE K Air cleaner assy 1

-12 -




E-9 VHFEZSHAM MUFFLER

= 55 = B Nai
A I A Z WM B WK Description 5 & # I
Ref.No. Part No Quantity | Remark
1 GB5787-86 WRET M5 X 8 Screw M5 X 8 4
2 18600/168F AR EHA A Muffler hood 1
3 GB6170-86 IERE M8 Nut M8 2
4 18300/168F A Muffler 1
5 18000/168F HAH A Exhaust muffler 1
6 12255/168F HA DRy Exhaust gasket 1

-13-




E-10 RiRahasifi RECOIL

STARTE
: 5

RS OFWERS = S i Description & #
Ref.No. Part No H * P Quantity | Remark
1 GB5787-86 U M6 X 22 Bolt M6 X 22 1
2 19810/168F HECHE NI TR RS Crankcase side plate assy 1
3 GB5787-86 A M6 X 8 Bolt M6 X8 3
4 19710/168F-2A P LA A Fan hood assy 1
5 GB5787-86 A M6 X 12 Bolt M6X 12 5
6 35410/168F-A IR TT IR Engine switch 1
7 27380/168F-2A GhFEef Casing 1
8 27319/168F EiN Spiral spring 1
9 27312/168F TR 3 Ratchet spring 2
10 27331/168F LN Ratchet 2
11 27311/168F JEE S 5 Friction spring 1
12 | 27341/168F BT Spring lid 1

-14 -




E-10 miEzhas#4 RECOIL STARTER

FS | FEAENS E | S i Description & #
Ref.No. Part No H * P Quantity | Remark
13 27315/168F BT ARET Set screw 1
14 27351/168F B e Starter rolls 1
15 27313/168F b Rope 1
16 27361/168F EUAE Pulling handle 1
17 27300/168F-2A R s Recoil starter 1
18 27100/168F-2A SR Bl A Sk Recoil starter assy 1
19 32211/168F BRRE K Plastic clip 1
20 37850/168F-A B[] 0 Diode 1

-15-




FE | FRAERSD = R i Description e & &
Ref.No. Part No i > P Quantity | Remark
1 GB6173-86 BERE M6 Nut M6 1
2 26414/168F VAT Setting panel 1
3 26418/168F FE T Spring patch 1
4 26430/168F FWH G Handgrip assy 1
5 26419/168F Eric] Washer 1
6 GB818-85-H WA M5 X 25 Bolt M5 X 25 1
7 26415/168F R g Regulating spring 1
8 26420/168F T SRR A Support panel assy 1
9 26416/168F VA Spring 1
10 26363/168F -RA S Back spring 1
11 26364/168F TR e Fine regutaling spring 1




E-11 J8#E#%|R % REGULATING CONTROL SYSTEM

FEE WA ARE = S i Description 5 i
Ref.No. Part No H * P Quantity | Remark
12 26341/168F T LT Pulling rod 1
13 26362/168F TR R [ A Lock bolt 1
14 26331/168F R Regulating arm 1
15 GB6177-86 ZBE M6 Nut M6 1
16 26410/168F W AR AR A Regulating frame assy 1




E-12 K#®&#4 FLYWHEEL

Fes | EB8HERAS = _ BB %
Ref.No. Part No = AR AR Description Quantity | Remark
1 27515/168F RESIAREML4 x 1.5 Nut M14 x 1.5 1
2 27370/168F-2A ) Starting flange 1
3 19722/168F REE A Flywheel fan 1
4 27500/168F ECAAT Flywheel 1

-18 -




E-13 A kZkE 44 IGNITION COIL

FE | FEAEMNS O S i Description o & & &
Ref.No. Part No " P Quantity | Remark
1 GB5787-86 BRET M6 X 25 Screw M6 X 25 2
2 34410/168F FRKE Engine stop cable 1
3 34510/168F & 1] Ignition coil 1
4 34310/168F KAEZEN Spark plug cap 1
5 34500/168F RLK e Pl 4L Ignition coil assy 1

-19 -




E-14 HLZLEESM FRAME

= - [=) = N
FE EFH AR T WM L K Description B & #

SIN Part No. Quantity Remark

1 511100 3" KIS AR A 3" Frame sub-assy. 1

2 GB/T923-88 2R M6 Nut M6 4

3 41310 M A Rubber 4

4 GB/T5787 B2 M6x12 Bolt, M6 X 12 4

5 GB/T6170 B2RE M8 Nut, M8 4

6 GB/T5787 B2 M8x32 Bolt, M8 X 32 4

-20 -




E-15 KZEZMHFE WATER PUMP ASSY

75 WA A Z W M4 B K Description % & &
S/IN Part No. i P Quantity Remark
1 51128 Bolt, M6T M6T F i fs 6
2 GB/T93-1987 Washer D g LIl 6
3 GB/T95-2000 Washer, copper D P 10
4 51241 Plug, Drain WS 2
5 51242 O-Ring R T 2 5 2
6 GB/T6177.1-2000 Nut, M8 IERE M8 4
7 51227 Washer TR RS - 3 4
8 51226 Rubber TR IR e 3 4
9 GB/T5783-2000 Bolt, M8x20 12FE M8 X 20 4
10 51123 Housing, Front ERELN 1
11 51215 Cover, Impeller IR 5 1




E-15 KZEZMHFE WATER PUMP ASSY

TS A4S Z WM 2 W Description 8 & # iE

SIN Part No. 3 P Quantity Remark
12 51222 Gasket, Inlet Flange BEK I 1] 1
13 51214 Impeller 56 1
14 GB/T70.1-2000 Bolt, M8x30 7N SRR M8 X 30 4
15 51211 Housing, rear EE 1
16 Washer D] B 4
17 51219 Gasket, 3” P 2
18 51218 Pipe, 3 e 2
19 51217 Union, hose 3” B3k 2
20 51212 O-Ring O %5 3 el 1
21 51231 Seal, mechanical IKE BN 1
22 51232 Seal, mechanical TK BRI 1

-22 -




E-16 Wit EMBLEM

6

A\ WARNING

A NOTE

% The new engins inside has no sngine oil, bafore starting the ganerating
set, ba sure toflll the crankcase with specified angine ol Refer to
OWNER' S MANUAL of the praduct for further information .

 Check that there ls not any fusl spilling or fuel leakage. Filling

befara stalling engina is forbldden.

* Oncathe angine oll level ks excessively low, angine oll waming
system will stall the angine automatically to protect it from baing
damaged.

. ATTENTION

MUST FILL ENGUGH WATER INTO THE PUMP
BEFORE STARTING.

THE REMAINED WATER IN PUMP WITH HIGH
TEMPERATURE IS DANGEROUS FOR YOU,
PLEASE SHUT DOWN THE ENGINE AFTER
PUMPING,

Water Pump Nama

Direct Allied Gasoline Genirifugal Pump

Gasoline Engine Model 168F-2E

MAINTAIN AIR CLEANER .
Claan tp the sl chaanet core once avery 80 ho M CAUTION
dstacgent Be sure to cheok the inlet watez pipe and joint batween it and the

pump for aic leaks. [f some air leaks. the water pump cangot pomp
water. Flease refer to the Owner‘s Menual for further information.

Engine Max. Powar

4. 8kw

Iniake and Outled Dia.
Pump Cutput

80mm(3 inches) - 5

BEm*'h

NIC
R0 fe&.,
#,

& 168F-2E *

LIFAN

\

Pump Lift 30m

Rational Vel 3600r'min

Self-suction Haight am

Self-suction Tima 150sec

Weight 38ko

—9

S8OWG

e I N F MW M4 2 W Description o & # I
S/IN Part No. i P Quantity | Remark
1 91118 R RS Emblem, note or warning 1
2 91131 RS IR W AR Emblem, Note: add water before using 1
3 91112 pIIVERs IR i Emblem, adding oil 1
4 91115 BERUT 1T b e Emblem, choke lever 1
5 91116 BRI 1 Emblem, nameplate 1
6 91113 IR TR AL Emblem, maintenance of air cleaner 1
7 91114 VE A A S A R AN e Emblem, Note: add oil before using 1
8 91121 faARAE Emblem, tortoise and rabbit 1
9 91121 RSN 1e Emblem, model 1
10 91111 JiAlvia Emblem, circle 1

-23-




